

膵臓癌

術前補助

GEM+S-1療法						
番号	抗癌剤名	1日投与量	投与方法	投与時間	投与日	期間
1	ゲムシタビン	1000mg/m ²	点滴静注	30分	day1、8	21日
2	エスワン	80mg/m ²	内服	1日2回	day1-14	

進行再発

GEM療法						
番号	抗癌剤名	1日投与量	投与方法	投与時間	投与日	期間
1	ゲムシタビン	1000mg/m ²	点滴静注	30分	day1、8、15	28日
FOLFIRINOX療法						
番号	抗癌剤名	1日投与量	投与方法	投与時間	投与日	期間
1	オキサリプラチン	85mg/m ²	点滴静注	2時間	day1	14日
2	イリノテカン	180mg/m ²	点滴静注	1.5時間	day1	
3	L-ロイコボリン	200mg/m ²	点滴静注	2時間	day1	
4	フルオロウラシル	400mg/m ²	急速静注	全開で	day1	
5	フルオロウラシル	2400mg/m ²	持続静注	約40時間	day1-2	
nab-PTX+GEM療法						
番号	抗癌剤名	1日投与量	投与方法	投与時間	投与日	期間
1	アルブミン懸濁型パクリタキセル	125mg/m ²	点滴静注	30分	day1、8、15	28日
2	ゲムシタビン	1000mg/m ²	点滴静注	30分	day1、8、15	
nal-IRI+5-FU/LV療法						
番号	抗癌剤名	1日投与量	投与方法	投与時間	投与日	期間
1	イリノテカンリボソーム製剤	70mg/m ²	点滴静注	1.5時間	day1	14日
2	L-ロイコボリン	200mg/m ²	点滴静注	2時間	day1	
3	フルオロウラシル	2400mg/m ²	持続静注	約40時間	day1-2	